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W A FE LR RS TRl Li 18650 24V 6. 6Ah 158.4Wh
PED A Chinese
Name of Sample | 4 & Lithium-ion Battery Li 18650 24V 6.6Ah 158. 4Wh
English
o5 1118110083
Sample No.
EXS™X Vs K KRR RA A
Consignor YongKang Fotec Electronic Technology Co.,LTD
N K HE K B TR A
Manufacturer e ectronic Technology Co.,LTD
e BB CEFERRIBRmi s SRR AARETH)
ST/SG/AC. 10/11/Rev. 6 38. 3{UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manuglj of Tests ,and Criteria ST/SG/AC.10/11/Rev.6 38.3
FIRAFA
Criterion
£ 7,988
A#"" M (4 R
ppearance Black Plastlcs cement shell
% 7
Mz B 1-09 AL A B 2018-11-14 ~ 2019-01-02
Accepted Date Test Date
BRF Eiﬁ?ﬂ #‘ﬁﬂﬁﬁ =5l (FFEE' Hﬂ%*‘ B SRR
=~ on, Thermal,tzes tion, Shock, External short
Test Items cir Impact Overcharge Forced discharge
SRR, ZFERTEBEE «%?F&“‘h%ﬁﬁ“ﬁﬁﬁu% R FARAETF )
ST/SG/AC. 10/11/Rev. 6 38. 3fn#EER.
b ow) =27 The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3 ~
A2 H 1 (Date) : = 4
= ] 75 4 Fi i 4HRechargeable Lithium Battery. /
&z
Comment
i R R /
Consignor 518101
Address
WE Y vE kg L5
Approver: G Checker: Compller
R%

Title:

Hl B TFE)f (Vice chief engineer)
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}%-__V,J_ *&iﬁ!ﬂiﬁ E] Z’ﬁ: *ﬁyﬁ—g‘*ﬁh*ﬁ:;ﬁ%#‘% ﬁm‘]%% )4—\%%% ‘é'/i
Name of Test Standard requirement or The :
No. ltems Clause Number of Standard Test Result Conclusion Remark
Eég «ffﬁ@g%}gsﬁm@w@ﬁﬁﬁﬂﬁ@
Y ST/SG/AC. 10/11/Rev. 6 38.3 RERT. 1 WIS 1
1 Eﬁﬁjﬂ UN Manual of Tests and Criteria S)[gfff)pendix 1 oy 7
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1 Pasaed
simulation
A (RTaRmRIEmMER D AR Rb
HlR FUE) ST/SG/AC. 10/11/Rev. 6 38.3 WKHT.2 | fLpHZE 2
2 by UN Manual of Tests and Criteria See Appendix 2 ey 4 /
Thermal test  [ST/SG/AC. 10/11/Rev.6 Section 38.3 Test T.2 fie i
liiAEl (3&%}&&%%7%16’15% ED ﬁaﬁmﬂa
= ) ST/SG/AC. 10/11/Rev. 6.3 4= 3
3 3 ﬁzib UN Manual of Tests and Cri szgﬁipendix 3 EF% 7
Vibration ST/SG/AC. 10/11/Rev. 6 Secti e
FAR (T RR R RN ST
i FA) ST/SG/AC. 10/11/Rev.6 38.3 HIWT.4 | KR 4
4 Shock UN Manual of Tests and Criteria e See Appendix 4 Ty /.
ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test Tid Pasiag
HhEL% 2
5 Mar Tests a.nd Crlterla P
External short [si/se 10/11/Rev 6 Section 38.3 Test T. P;siged /
circuit £h
A (*Tﬁ%ﬁ%&ﬁfﬂﬁwﬁ ﬁtlmﬂ%%ﬂ
it FMY ST/SG/AC. 10/11/Rev. 6 38.3 KT, 6
6 Manual of Tests and Criteria™ s /
Impact = IST/SG/AC. 10/11/Rev. 6 Section 38.3 Test'T.6 Bt
T B2l XTRREHERRENT TR
boR i) | F M) ST/SG/AC. 10/11/Rev. 6 38.3 RKT. 7
7/ “|UN Manual of Tests and Criteria . - /
Overcharge ST/SG/AC 10/11/Rev 6 Section 38.3 Test T.7| -~ Passed
iR
ST/SG/AC. 10/11/Rev. 6 38.3 RIT.8 43 g
8 g&?ﬁﬂﬁ[% UN Manual of Tests and Criteria : ;:emﬁpendix 8 ey 74 /
Forced discharge |s1/56/AC. 10/11/Rev. 6 Section 38.3 Test T.8 b i
AR IR . IRBEEE - 19°C-22°C  FEIRAE /%
Tast Bnvironment Amblent temperature 19°C-22°C ; Ambient humidity:/%
Condition i
oA ' p
|
ﬁ\aﬁ‘%‘%% Test tem';, —
Subcontracted Test HaxBT | LA / R /
Condition Subcontracted | Name Post Code
Laboratory Ho ik / w15 /
Address Tel
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A5 1 RRRE LA | AR
No. Name of Test Items Altitude simulation
“1s A s
o) MR A RIEA] Before RIESE After FERE PN AE -2
%5 Sample Status RE it S RE F# /% | Mass Loss | Residual | I
Sample Mass ocv Mass ocv OCV  |Other
No. /g N g N /% [% Event
001 | rmp s 138 % 1 | Rusas hege % 0.00 | 100.00 | O
07 | iirn, o 1A 6 ] 1t | TR 0. 00 100.00 | ©
003 | \opnan® | 1321.20 | 29. 18R 36 | 29.16 0.00 | 100.00 | o
004 | joyermons s | 131943 2088 | 13@49 | 29.16 0.00 | 100.00 | o
005 | someprars o | 1319.94 | 2906 | 1318008 | 29.16 0.00 | 100.00 | ©
B0 | e 15 | 1320 0. 00 100.00 | ©
007 5oc35{gczgﬁ§§§gedv 1319. 44 00 100.00 | ©
008 | somcreragia17.42 | 8016 | 131784 | 29.15 0. 00 99.97 | o
iy ol intentionally o, ey B eoanl @
J‘—l\ Gt E > Spalceeftlnblearlnkl?#? :y

Fiz: LR V-RA DMk R-BE F-RX -k, LAA. LMK, L. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 : RRAE LA | AR
No. Name of Test Items Thermal test
#a| Hang |[2ER befr REE AR i k| #1400 S
%5 Sample Status RE | FHLE RE 24 @, /& | Mass Loss| Residual | 3L
Sample Mass ocv Mass ocv OCV |Other
No. /g N /g A% /% /% Event
00L | s st | 131934 2990 | 1318.81 F20.88 0.03 98.90 | o
002 | it aewd (10RTH] B LIS U] 868 0. 00 99.04 | o
003 | iCCRERE | 132136 | 20 1M 78 | 28.88 0.04 | 99.04 | o
004 | sin s flB Bl N 1‘5": 1318 9 | 28.89 0. 04 99.07 | o
i o T 29.16 | 1319.46 0. 04 99.04 | o
bai | B A 15| 1320.7 0.0 | 9.0 | o
007 | golionere 48T | 215 | 13198 0. 03 | 99.07 | o
008 | socve mores el 317.44 | 215 | 1316852 | 28.88 0. 04 9.07 | o
) 4 his szilceeftir;)tle:rltkié?ai ——
&iE: LR V-RA - R-3AL F-RX 0-Rh. RARR. LMK LA, LXK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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50CYC Fully charged
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SRICI Testing Co., Ltd. Test Report— Appendix 3 NJ. 1118110083
' 5/11
A% ] RMAE LA |
No. Name of Test Items Vibration
Y a2 >3
£ o kA XIEAT Before BRI /E After FEWE|RewE | 24
% % Sample Status /ﬁ- . 3 ﬂ‘ﬁ&@& /ﬁ i 3 @, /& | Mass Loss | Residual | 3
Sample Mass oCV Mass ocv oCcv Other
No. /g A% /g AY4 /% 1% Event
001 wYéC}ﬁﬁfﬁﬁged 1318.91 | 28.88 | 1318.95 | 28.88 0. 00 100. 00 0
002 | el 1St e 1325.18 | 28.88 0.00 | 100.00 | o
1CYCSEA 7
003 10YC Fuﬁy charid 1320. 78 0 81 28. 88 0. 00 100. 00 0
1CYC52 475 1
el e e . 1318.99 | 28.88 0.00 | 99.97 | o
50CYC5E4 7 i,
005 500YC Fuﬁ‘y chatind 1319. 46 28.;88 1319. 48 28. 88 0. 00 100. 00 (o)
50CYC5E4 75 H i as =
50CYC5EA 7 M e 'f : 2
007 | socvc Feriy soenged f(1819-03 | 28,88 | 1319.08 | 28 100.00 | o
008 S0CICERTER £ 216, 02 0. 00 100. 00 0

j\—F,:E EThis space intentiona

left blank

&iz: LR V-RA DMK R-RE P-RK 0-AMR. LARA. LMK, REE. X,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 AR IR B L AR i
No. : Name of Test Items Shnek
0 Sk hs
B BRkA XIE AT Before RIS After FERE (R E | 2
9 2 e R= Tk )ﬁ_ = FF#-9, & | Mass Loss | Residual 31)1%
L Sample Status Ao i
Sample Mass oCcv Mass ocv ther
No /g N /g N /% /% Event
1CYCIEL TR HL
0L | v s | 131895 2688 | 101 08 §90 0 0. 00 99.86 | o
600 b 10 o, e | 1025181 28 28. 85 0. 00 99.90 | o
003 | (oot Porse e | 1320.81 | 28, sof i 28.84 | 000 | 99.8 | o
004 | yoraer® |1 1318.99| 28.88 | 131905 | 28.85 0. 00 99.90 | o
005 | - socve Furss orecged | 1319.48 | 28888 | 1aioll [ 28.84 | o0.00 99.86 | o
L I .88 | 1320. 0. 00 99.90 | o
(o B 28.88 | 1319.13 00 99.90 | o
008 | socvc Fulty chadhed | 1316.97 | 28.88 | 1317.05 | 28.84 | 000 | 99.85 | o
j\"l\‘/p—‘—\vEThiS space intentionally |

left blank G :

&iZ: LR V-RA DMk R-RE P-RK -k, LRA. LMK, RHE. TRX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% : BRR B 4 A S .

No. Name of Test Items External short circuit
Aaks | wEws | o RO o
Sample No. Sample Status : IC Other Event

L lCYéC}Y’ﬁﬁ_\%ggﬁrged oy =

002 1CYéC§gﬁ$§;€rged 58.3 g

ik 1CYéC}Zgﬁ$§$ged ik o

004 1CY(13CI¥‘ﬁﬁyé§1;%ged 8 L

ol 50C$gcgﬁﬁyé§1?rged 57.1 2

" 5ocggczﬁﬁ$§§ged 55.5 £

007 SOCf{gcgﬁﬁyéﬁﬁge . 579 )

i 50cffgc§ﬁﬁyé zg?i'ged 96, 1 ~ O
BLUF 2 This space intentionally left

~ blank

Zz: DRI RAKE F-RK 0-LMk. LARK. L&EXK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% y RAHA LA | ik
No. Name of Test Items Impact
Hams HaRA M*’f;f‘fﬁifi 5 ARAL
Sample No. Sample Status : C Other Event
A =N
009 lCYlé:YSCO;O((I%a?afity 105.2 0
0Ig 1CYI(:CY5C09<,5 ngfity 104.0 O
G5 ICYICCYSCO%S Ogﬁff ity 94.7 0
oy B
e 1cs{1cC YE?O%S OCts.afity -9 0
i 1cv{1cC Yscosf Ogeffity 901 o
e t=| This space intentionally left

blank

&ix: D-fR4R F-R2 K 0-MIK, RALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

AT’
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A% : BAFE LA | LFE
No. Name of Test Items Overcharge
M5 MRS HERR
Sample No. Sample Status Other Event

1CYCSEA TR R

014 1CYC Fully charged v
1CYCE A7

015 1CYC Fully charged 9
1CYCSE & FE HY

016 1CYC Fully charged i
1CYC5E & Fu

017 1CYC Fully charged -
50CYC5EA T

018 50CYC Fully charged .
50CYCSEA T,

v 50CYC Fully charged A g

020 socYCEA s

50CYC Fully charged
031 S0CYCSEE TR

50 11y charged

BIFZE This spé

entionally left blank

&ix: D-fR4K F-AZK 0-FfEIK. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 3 AR B 4 A 55 i 74 P
No. Name of Test Items Forced discharge
b5 H RS I B
Sample No. Sample Status Other Bvent

022 1CYC 1FCuY1C E;E%iﬁfc?arged Y
023 1CYC IFCch ly?%i?c?arged 0
024 1CYC llglfflin%iﬁfcf‘arged Y
025 1CYC f:fl?%gfc?arged 0
026 1CYC 1FC:1CEE%charged 0
027 - 1?;5%&?&%1 0
et 1cYC lkwcglcfim g 0
029 1CYC 1 ;_:chljdlscf‘arged
o TI0CR AR

1CYC Fully discharged
031 ol

1CYC Fully discharged
032 A Rk
033
034 50CYC Fully discharged 0
035 5ocvc501§ix¥1c§%§cfarged 0
036 50CY(35 OFCJlC iﬁfgcfarged 0
037 socyc5 O}E\flclffi?cf‘arged 0
038 SOCYCSOISJICI%%i?cEEarged 0
039 5OCYC5 olstflcl%%iﬁfcfarged Y
040 50CY(35 OFCJ 1C1%%ib§c?arged 0
041 50CYCE 4B HL o

50CYC Fully discharged

&iE: D4R F-R K 0-LMIk. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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